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ANNEX-3 

FCC Test Report 

FCC ID: 2A3YA-O24 
 

Applicant: Naviter d.o.o.    

Address: PLANINA 3 

Manufacturer: Naviter d.o.o.    

Address: PLANINA 3 

EUT: GPS NAVIGATOR 

Trade Mark: NAVITER     

Model Number: 
O24 

O25, O26, O31, P71, P72     

Date of Receipt: Apr. 23, 2024 

Test Date: Apr. 23, 2024 – Jul. 11, 2024 

Date of Report: Jul. 11, 2024 

Prepared By: Shenzhen DL Testing Technology Co., Ltd. 

Address: 
101-201, Building C, Shuanghuan, No.8, Baoqing Road, Baolong Industrial Zone, Baolong 

Street, Longgang District, Shenzhen, Guangdong, China 

Test Result: Pass 
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03 Peak-to-Average Ratio 

Band Bandwidth 

(MHz) 

UL 

Channel 

RB 

Size 

RB 

Position 

Modulation Result 

(dB) 

high Limit 

(dB) 

Verdict 

Band2 1.4 18900 1 #0 QPSK 3.29 13 PASS 

Band2 1.4 18900 1 #0 QAM16 4.13 13 PASS 

Band2 3 18900 1 #0 QPSK 3.39 13 PASS 

Band2 3 18900 1 #0 QAM16 4.25 13 PASS 

Band2 5 18900 1 #0 QPSK 3.55 13 PASS 

Band2 5 18900 1 #0 QAM16 4.36 13 PASS 

Band2 10 18900 1 #0 QPSK 3.21 13 PASS 

Band2 10 18900 1 #0 QAM16 4.10 13 PASS 

Band2 15 18900 1 #0 QPSK 3.43 13 PASS 

Band2 15 18900 1 #0 QAM16 4.44 13 PASS 

Band2 20 18900 1 #0 QPSK 3.96 13 PASS 

Band2 20 18900 1 #0 QAM16 4.60 13 PASS 

Band41(2555-2655) 5 40740 1 #0 QPSK 7.90 13 PASS 

Band41(2555-2655) 5 40740 1 #0 QAM16 9.41 13 PASS 

Band41(2555-2655) 10 40740 1 #0 QPSK 9.09 13 PASS 

Band41(2555-2655) 10 40740 1 #0 QAM16 9.38 13 PASS 

Band41(2555-2655) 15 40740 1 #0 QPSK 8.13 13 PASS 

Band41(2555-2655) 15 40740 1 #0 QAM16 9.10 13 PASS 

Band41(2555-2655) 20 40740 1 #0 QPSK 8.41 13 PASS 

Band41(2555-2655) 20 40740 1 #0 QAM16 8.05 13 PASS 

Band5 1.4 20525 1 #0 QPSK 4.60 13 PASS 

Band5 1.4 20525 1 #0 QAM16 5.48 13 PASS 

Band5 3 20525 1 #0 QPSK 4.42 13 PASS 

Band5 3 20525 1 #0 QAM16 5.17 13 PASS 

Band5 5 20525 1 #0 QPSK 4.72 13 PASS 

Band5 5 20525 1 #0 QAM16 5.39 13 PASS 

Band5 10 20525 1 #0 QPSK 4.83 13 PASS 

Band5 10 20525 1 #0 QAM16 5.58 13 PASS 

Band7 5 21100 1 #0 QPSK 3.74 13 PASS 

Band7 5 21100 1 #0 QAM16 4.34 13 PASS 

Band7 10 21100 1 #0 QPSK 3.80 13 PASS 

Band7 10 21100 1 #0 QAM16 4.76 13 PASS 

Band7 15 21100 1 #0 QPSK 3.79 13 PASS 

Band7 15 21100 1 #0 QAM16 4.42 13 PASS 

Band7 20 21100 1 #0 QPSK 3.83 13 PASS 

Band7 20 21100 1 #0 QAM16 4.82 13 PASS 
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Band2 QPSK BW=1.4MHz Channel=18900 RB Size=1 Position=#0 

 

Band2 QAM16 BW=1.4MHz Channel=18900 RB Size=1 Position=#0 
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Band2 QPSK BW=3MHz Channel=18900 RB Size=1 Position=#0 

 

Band2 QAM16 BW=3MHz Channel=18900 RB Size=1 Position=#0 
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Band2 QPSK BW=5MHz Channel=18900 RB Size=1 Position=#0 

 

Band2 QAM16 BW=5MHz Channel=18900 RB Size=1 Position=#0 

 



 

Test Report       Tel: 400-688-3552       Web:www.dl-cert.com       Email: service@dl-cert.com     Page 6 of 193 
 

Band2 QPSK BW=10MHz Channel=18900 RB Size=1 Position=#0 

 

Band2 QAM16 BW=10MHz Channel=18900 RB Size=1 Position=#0 
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Band2 QPSK BW=15MHz Channel=18900 RB Size=1 Position=#0 

 

Band2 QAM16 BW=15MHz Channel=18900 RB Size=1 Position=#0 
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Band2 QPSK BW=20MHz Channel=18900 RB Size=1 Position=#0 

 

Band2 QAM16 BW=20MHz Channel=18900 RB Size=1 Position=#0 
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Band41(2555-2655) QPSK BW=5MHz Channel=40740 RB Size=1 Position=#0 

 

Band41(2555-2655) QAM16 BW=5MHz Channel=40740 RB Size=1 Position=#0 
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Band41(2555-2655) QPSK BW=10MHz Channel=40740 RB Size=1 Position=#0 

 

Band41(2555-2655) QAM16 BW=10MHz Channel=40740 RB Size=1 Position=#0 
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Band41(2555-2655) QPSK BW=15MHz Channel=40740 RB Size=1 Position=#0 

 

Band41(2555-2655) QAM16 BW=15MHz Channel=40740 RB Size=1 Position=#0 
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Band41(2555-2655) QPSK BW=20MHz Channel=40740 RB Size=1 Position=#0 

 

Band41(2555-2655) QAM16 BW=20MHz Channel=40740 RB Size=1 Position=#0 
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Band5 QPSK BW=1.4MHz Channel=20525 RB Size=1 Position=#0 

 

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=1 Position=#0 
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Band5 QPSK BW=3MHz Channel=20525 RB Size=1 Position=#0 

 

Band5 QAM16 BW=3MHz Channel=20525 RB Size=1 Position=#0 
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Band5 QPSK BW=5MHz Channel=20525 RB Size=1 Position=#0 

 

Band5 QAM16 BW=5MHz Channel=20525 RB Size=1 Position=#0 

 



 

Test Report       Tel: 400-688-3552       Web:www.dl-cert.com       Email: service@dl-cert.com     Page 16 of 193 
 

Band5 QPSK BW=10MHz Channel=20525 RB Size=1 Position=#0 

 

Band5 QAM16 BW=10MHz Channel=20525 RB Size=1 Position=#0 
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Band7 QPSK BW=5MHz Channel=21100 RB Size=1 Position=#0 

 

Band7 QAM16 BW=5MHz Channel=21100 RB Size=1 Position=#0 
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Band7 QPSK BW=10MHz Channel=21100 RB Size=1 Position=#0 

 

Band7 QAM16 BW=10MHz Channel=21100 RB Size=1 Position=#0 
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Band7 QPSK BW=15MHz Channel=21100 RB Size=1 Position=#0 

 

Band7 QAM16 BW=15MHz Channel=21100 RB Size=1 Position=#0 
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Band7 QPSK BW=20MHz Channel=21100 RB Size=1 Position=#0 

 

Band7 QAM16 BW=20MHz Channel=21100 RB Size=1 Position=#0 
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04 Occupied bandwidth（All channels have been tested and only the worst channels are represented in the report.） 

Band Bandwidth 

(MHz) 

UL 

Channel 

RB 

Size 

RB 

Position 

Modulation 99% OBW 

(MHz) 

-26dB EBW 

(MHz) 

Verdict 

Band2 1.4 18900 6 #0 QPSK 1.102 1.315 PASS 

Band2 1.4 18900 6 #0 QAM16 1.096 1.283 PASS 

Band2 3 18900 15 #0 QPSK 2.693 2.894 PASS 

Band2 3 18900 15 #0 QAM16 2.694 2.917 PASS 

Band2 5 18900 25 #0 QPSK 4.508 4.904 PASS 

Band2 5 18900 25 #0 QAM16 4.513 4.962 PASS 

Band2 10 18900 50 #0 QPSK 8.986 9.788 PASS 

Band2 10 18900 50 #0 QAM16 9.007 9.701 PASS 

Band2 15 18900 75 #0 QPSK 13.511 14.663 PASS 

Band2 15 18900 75 #0 QAM16 13.473 14.517 PASS 

Band2 20 18900 100 #0 QPSK 18.035 19.553 PASS 

Band2 20 18900 100 #0 QAM16 18.032 19.407 PASS 

Band41(2555-2655) 5 40740 25 #0 QPSK 4.505 4.914 PASS 

Band41(2555-2655) 5 40740 25 #0 QAM16 4.503 4.864 PASS 

Band41(2555-2655) 10 40740 50 #0 QPSK 8.997 9.659 PASS 

Band41(2555-2655) 10 40740 50 #0 QAM16 8.990 9.580 PASS 

Band41(2555-2655) 15 40740 75 #0 QPSK 13.439 14.508 PASS 

Band41(2555-2655) 15 40740 75 #0 QAM16 13.444 14.363 PASS 

Band41(2555-2655) 20 40740 100 #0 QPSK 17.912 19.285 PASS 

Band41(2555-2655) 20 40740 100 #0 QAM16 18.003 20.033 PASS 

Band5 1.4 20525 6 #0 QPSK 1.101 1.292 PASS 

Band5 1.4 20525 6 #0 QAM16 1.091 1.274 PASS 

Band5 3 20525 15 #0 QPSK 2.692 2.940 PASS 

Band5 3 20525 15 #0 QAM16 2.683 2.906 PASS 

Band5 5 20525 25 #0 QPSK 4.520 4.902 PASS 

Band5 5 20525 25 #0 QAM16 4.502 4.877 PASS 

Band5 10 20525 50 #0 QPSK 9.007 9.822 PASS 

Band5 10 20525 50 #0 QAM16 9.020 9.713 PASS 

Band7 5 21100 25 #0 QPSK 4.515 4.907 PASS 

Band7 5 21100 25 #0 QAM16 4.508 4.923 PASS 

Band7 10 21100 50 #0 QPSK 8.983 9.605 PASS 

Band7 10 21100 50 #0 QAM16 8.963 9.710 PASS 

Band7 15 21100 75 #0 QPSK 13.442 14.593 PASS 

Band7 15 21100 75 #0 QAM16 13.528 14.394 PASS 

Band7 20 21100 100 #0 QPSK 17.896 19.190 PASS 

Band7 20 21100 100 #0 QAM16 17.965 19.241 PASS 
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Band2 QPSK BW=1.4MHz Channel=18900 RB Size=6 Position=#0 

 

Band2 QAM16 BW=1.4MHz Channel=18900 RB Size=6 Position=#0 
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Band2 QPSK BW=3MHz Channel=18900 RB Size=15 Position=#0 

 

Band2 QAM16 BW=3MHz Channel=18900 RB Size=15 Position=#0 
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Band2 QPSK BW=5MHz Channel=18900 RB Size=25 Position=#0 

 

Band2 QAM16 BW=5MHz Channel=18900 RB Size=25 Position=#0 
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Band2 QPSK BW=10MHz Channel=18900 RB Size=50 Position=#0 

 

Band2 QAM16 BW=10MHz Channel=18900 RB Size=50 Position=#0 
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Band2 QPSK BW=15MHz Channel=18900 RB Size=75 Position=#0 

 

Band2 QAM16 BW=15MHz Channel=18900 RB Size=75 Position=#0 
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Band2 QPSK BW=20MHz Channel=18900 RB Size=100 Position=#0 

 

Band2 QAM16 BW=20MHz Channel=18900 RB Size=100 Position=#0 
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Band41(2555-2655) QPSK BW=5MHz Channel=40740 RB Size=25 Position=#0 

 

Band41(2555-2655) QAM16 BW=5MHz Channel=40740 RB Size=25 Position=#0 
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Band41(2555-2655) QPSK BW=10MHz Channel=40740 RB Size=50 Position=#0 

 

Band41(2555-2655) QAM16 BW=10MHz Channel=40740 RB Size=50 Position=#0 
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Band41(2555-2655) QPSK BW=15MHz Channel=40740 RB Size=75 Position=#0 

 

Band41(2555-2655) QAM16 BW=15MHz Channel=40740 RB Size=75 Position=#0 
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Band41(2555-2655) QPSK BW=20MHz Channel=40740 RB Size=100 Position=#0 

 

Band41(2555-2655) QAM16 BW=20MHz Channel=40740 RB Size=100 Position=#0 
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Band41(2555-2655) QPSK BW=20MHz Channel=41140 RB Size=100 Position=#0 

 

Band41(2555-2655) QAM16 BW=20MHz Channel=41140 RB Size=100 Position=#0 
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Band5 QPSK BW=1.4MHz Channel=20525 RB Size=6 Position=#0 

 

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=6 Position=#0 
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Band5 QPSK BW=3MHz Channel=20525 RB Size=15 Position=#0 

 

Band5 QAM16 BW=3MHz Channel=20525 RB Size=15 Position=#0 
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Band5 QPSK BW=5MHz Channel=20525 RB Size=25 Position=#0 

 

Band5 QAM16 BW=5MHz Channel=20525 RB Size=25 Position=#0 
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Band5 QPSK BW=10MHz Channel=20525 RB Size=50 Position=#0 

 

Band5 QAM16 BW=10MHz Channel=20525 RB Size=50 Position=#0 
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Band7 QPSK BW=5MHz Channel=21100 RB Size=25 Position=#0 

 

Band7 QAM16 BW=5MHz Channel=21100 RB Size=25 Position=#0 
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Band7 QPSK BW=10MHz Channel=21100 RB Size=50 Position=#0 

 

Band7 QAM16 BW=10MHz Channel=21100 RB Size=50 Position=#0 
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Band7 QPSK BW=15MHz Channel=21100 RB Size=75 Position=#0 

 

Band7 QAM16 BW=15MHz Channel=21100 RB Size=75 Position=#0 
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Band7 QPSK BW=20MHz Channel=21100 RB Size=100 Position=#0 

 

Band7 QAM16 BW=20MHz Channel=21100 RB Size=100 Position=#0 
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05 Band edge 

Band Bandwidth 

(MHz) 

UL 

Channel 

RB 

Size 

RB 

Position 

Modulation Spur Freq 

(MHz) 

Spur Level 

(dBm) 

Limit 

(dBm) 

Verdict 

Band2 1.4 18607 6 #0 QPSK 1850.00 -31.33 -13 PASS 

Band2 1.4 18607 6 #0 QAM16 1849.99 -33.75 -13 PASS 

Band2 1.4 19193 6 #0 QPSK 1910.00 -31.47 -13 PASS 

Band2 1.4 19193 6 #0 QAM16 1910.00 -31.94 -13 PASS 

Band2 3 18615 15 #0 QPSK 1850.00 -32.86 -13 PASS 

Band2 3 18615 15 #0 QAM16 1849.99 -34.86 -13 PASS 

Band2 3 19185 15 #0 QPSK 1910.02 -33.15 -13 PASS 

Band2 3 19185 15 #0 QAM16 1910.00 -32.76 -13 PASS 

Band2 5 18625 25 #0 QPSK 1850.00 -32.66 -13 PASS 

Band2 5 18625 25 #0 QAM16 1849.97 -34.60 -13 PASS 

Band2 5 19175 25 #0 QPSK 1910.00 -31.26 -13 PASS 

Band2 5 19175 25 #0 QAM16 1910.00 -31.55 -13 PASS 

Band2 10 18650 50 #0 QPSK 1850.00 -34.87 -13 PASS 

Band2 10 18650 50 #0 QAM16 1850.00 -38.00 -13 PASS 

Band2 10 19150 50 #0 QPSK 1910.08 -31.50 -13 PASS 

Band2 10 19150 50 #0 QAM16 1910.08 -32.42 -13 PASS 

Band2 15 18675 75 #0 QPSK 1849.94 -34.52 -13 PASS 

Band2 15 18675 75 #0 QAM16 1848.80 -37.37 -13 PASS 

Band2 15 19125 75 #0 QPSK 1912.79 -30.84 -13 PASS 

Band2 15 19125 75 #0 QAM16 1910.12 -32.41 -13 PASS 

Band2 20 18700 100 #0 QPSK 1850.00 -34.35 -13 PASS 

Band2 20 18700 100 #0 QAM16 1849.60 -36.12 -13 PASS 

Band2 20 19100 100 #0 QPSK 1910.08 -32.81 -13 PASS 

Band2 20 19100 100 #0 QAM16 1910.00 -32.81 -13 PASS 

Band41(2555-2655) 5 40265 25 #0 QPSK 2553.99 -18.18 -10 PASS 

Band41(2555-2655) 5 40265 25 #0 QAM16 2553.99 -18.27 -10 PASS 

Band41(2555-2655) 5 41215 25 #0 QPSK 2656.01 -19.31 -10 PASS 

Band41(2555-2655) 5 41215 25 #0 QAM16 2656.01 -19.81 -10 PASS 

Band41(2555-2655) 10 40290 50 #0 QPSK 2544.46 -36.46 -25 PASS 

Band41(2555-2655) 10 40290 50 #0 QAM16 2544.79 -36.42 -25 PASS 

Band41(2555-2655) 10 41190 50 #0 QPSK 2665.05 -37.02 -25 PASS 

Band41(2555-2655) 10 41190 50 #0 QAM16 2666.10 -36.88 -25 PASS 

Band41(2555-2655) 15 40315 75 #0 QPSK 2539.61 -36.81 -25 PASS 

Band41(2555-2655) 15 40315 75 #0 QAM16 2539.59 -37.52 -25 PASS 

Band41(2555-2655) 15 41165 75 #0 QPSK 2670.82 -37.08 -25 PASS 

Band41(2555-2655) 15 41165 75 #0 QAM16 2670.51 -37.37 -25 PASS 

Band41(2555-2655) 20 40340 100 #0 QPSK 2534.73 -38.21 -25 PASS 

Band41(2555-2655) 20 40340 100 #0 QAM16 2534.88 -38.27 -25 PASS 

Band41(2555-2655) 20 41140 100 #0 QPSK 2675.23 -37.72 -25 PASS 

Band41(2555-2655) 20 41140 100 #0 QAM16 2676.08 -37.49 -25 PASS 

Band5 1.4 20407 6 #0 QPSK 824.00 -31.17 -13 PASS 
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Band5 1.4 20407 6 #0 QAM16 824.00 -32.22 -13 PASS 

Band5 1.4 20643 6 #0 QPSK 849.00 -34.02 -13 PASS 

Band5 1.4 20643 6 #0 QAM16 849.00 -35.11 -13 PASS 

Band5 3 20415 15 #0 QPSK 824.00 -30.77 -13 PASS 

Band5 3 20415 15 #0 QAM16 824.00 -32.36 -13 PASS 

Band5 3 20635 15 #0 QPSK 849.00 -36.17 -13 PASS 

Band5 3 20635 15 #0 QAM16 849.00 -38.40 -13 PASS 

Band5 5 20425 25 #0 QPSK 824.00 -33.07 -13 PASS 

Band5 5 20425 25 #0 QAM16 823.98 -33.46 -13 PASS 

Band5 5 20625 25 #0 QPSK 849.01 -34.65 -13 PASS 

Band5 5 20625 25 #0 QAM16 849.00 -35.62 -13 PASS 

Band5 10 20450 50 #0 QPSK 823.98 -36.02 -13 PASS 

Band5 10 20450 50 #0 QAM16 824.00 -36.95 -13 PASS 

Band5 10 20600 50 #0 QPSK 849.04 -32.30 -13 PASS 

Band5 10 20600 50 #0 QAM16 849.00 -33.61 -13 PASS 

Band7 5 20775 25 #0 QPSK 2499.00 -12.93 -10 PASS 

Band7 5 20775 25 #0 QAM16 2498.98 -15.86 -10 PASS 

Band7 5 21425 25 #0 QPSK 2571.01 -14.77 -10 PASS 

Band7 5 21425 25 #0 QAM16 2571.02 -17.19 -10 PASS 

Band7 10 20800 50 #0 QPSK 2498.98 -16.87 -10 PASS 

Band7 10 20800 50 #0 QAM16 2498.98 -19.09 -10 PASS 

Band7 10 21400 50 #0 QPSK 2580.28 -34.69 -25 PASS 

Band7 10 21400 50 #0 QAM16 2580.10 -35.60 -25 PASS 

Band7 15 20825 75 #0 QPSK 2495.96 -19.58 -13 PASS 

Band7 15 20825 75 #0 QAM16 2495.98 -21.81 -13 PASS 

Band7 15 21375 75 #0 QPSK 2585.10 -36.28 -25 PASS 

Band7 15 21375 75 #0 QAM16 2585.73 -36.60 -25 PASS 

Band7 20 20850 100 #0 QPSK 2498.94 -18.93 -10 PASS 

Band7 20 20850 100 #0 QAM16 2498.82 -21.47 -10 PASS 

Band7 20 21350 100 #0 QPSK 2590.31 -38.14 -25 PASS 

Band7 20 21350 100 #0 QAM16 2590.48 -38.21 -25 PASS 
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Band2 QPSK BW=1.4MHz Channel=18607 RB Size=6 Position=#0 

 

Band2 QAM16 BW=1.4MHz Channel=18607 RB Size=6 Position=#0 
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Band2 QPSK BW=1.4MHz Channel=19193 RB Size=6 Position=#0 

 

Band2 QAM16 BW=1.4MHz Channel=19193 RB Size=6 Position=#0 
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Band2 QPSK BW=3MHz Channel=18615 RB Size=15 Position=#0 

 

Band2 QAM16 BW=3MHz Channel=18615 RB Size=15 Position=#0 
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Band2 QPSK BW=3MHz Channel=19185 RB Size=15 Position=#0 

 

Band2 QAM16 BW=3MHz Channel=19185 RB Size=15 Position=#0 
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Band2 QPSK BW=5MHz Channel=18625 RB Size=25 Position=#0 

 

Band2 QAM16 BW=5MHz Channel=18625 RB Size=25 Position=#0 
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Band2 QPSK BW=5MHz Channel=19175 RB Size=25 Position=#0 

 

Band2 QAM16 BW=5MHz Channel=19175 RB Size=25 Position=#0 
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Band2 QPSK BW=10MHz Channel=18650 RB Size=50 Position=#0 

 

Band2 QAM16 BW=10MHz Channel=18650 RB Size=50 Position=#0 
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Band2 QPSK BW=10MHz Channel=19150 RB Size=50 Position=#0 

 

Band2 QAM16 BW=10MHz Channel=19150 RB Size=50 Position=#0 
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Band2 QPSK BW=15MHz Channel=18675 RB Size=75 Position=#0 

 

Band2 QAM16 BW=15MHz Channel=18675 RB Size=75 Position=#0 
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Band2 QPSK BW=15MHz Channel=19125 RB Size=75 Position=#0 

 

Band2 QAM16 BW=15MHz Channel=19125 RB Size=75 Position=#0 
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Band2 QPSK BW=20MHz Channel=18700 RB Size=100 Position=#0 

 

Band2 QAM16 BW=20MHz Channel=18700 RB Size=100 Position=#0 
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Band2 QPSK BW=20MHz Channel=19100 RB Size=100 Position=#0 

 

Band2 QAM16 BW=20MHz Channel=19100 RB Size=100 Position=#0 
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Band41(2555-2655) QPSK BW=5MHz Channel=40265 RB Size=25 Position=#0 

 

Band41(2555-2655) QAM16 BW=5MHz Channel=40265 RB Size=25 Position=#0 
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Band41(2555-2655) QPSK BW=5MHz Channel=41215 RB Size=25 Position=#0 

 

Band41(2555-2655) QAM16 BW=5MHz Channel=41215 RB Size=25 Position=#0 
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Band41(2555-2655) QPSK BW=10MHz Channel=40290 RB Size=50 Position=#0 

 

Band41(2555-2655) QAM16 BW=10MHz Channel=40290 RB Size=50 Position=#0 
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Band41(2555-2655) QPSK BW=10MHz Channel=41190 RB Size=50 Position=#0 

 

Band41(2555-2655) QAM16 BW=10MHz Channel=41190 RB Size=50 Position=#0 
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Band41(2555-2655) QPSK BW=15MHz Channel=40315 RB Size=75 Position=#0 

 

Band41(2555-2655) QAM16 BW=15MHz Channel=40315 RB Size=75 Position=#0 
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Band41(2555-2655) QPSK BW=15MHz Channel=41165 RB Size=75 Position=#0 

 

Band41(2555-2655) QAM16 BW=15MHz Channel=41165 RB Size=75 Position=#0 

 


